



55, Yeosusandan 2-ro, Yeosu-si, Jeollanam-do, 555-718, Korea

<http://www.chemwide.com>

Fax : 82-61-680-6023

Tel : 82-61-680-1215

Certificate of Analysis

| | | | | | |
|-------------|----------|--------------|-------|-------------|--------------------------|
| Shipment No | 20900141 | Product | ABS | Grade-Color | ABS HI121-92764 WRAPPING |
| Lot No | K1651711 | Quantity(Kg) | 21000 | Issue Date | May-23-2016 |
| Customer | | | | PO No | 2016LGCMP1-1D14 |

Typical Values

| Property | Test Method | Unit | Result |
|-----------------------|-------------|--------------------|--------|
| Impact Strength(1/4") | ASTM D256 | kg cm/cm | 31.9 |
| Melt Flow Index | ASTM D1238 | g/10min | 22.6 |
| Tensile Strength | ASTM D638 | kg/cm ² | 442 |

We hereby certify that the above-mentioned test results are correct and meet our specifications.

FQA-200900

Issued by